
12

Wiring Diagrams

Model J-4103

Model 4126AC



14

E
xp

lo
de

d 
Vi

ew
 - 

S
qu

ar
e 

W
he

el
 B

el
t G

rin
de

r

45



15

Pa
rts

 L
is

t -
 S

qu
ar

e 
W

he
el

 B
el

t G
rin

de
r

R
ef

.
Pa

rt
N

o.
N

um
be

r
D

es
cr

ip
tio

n
Q

ty
.

R
ef

.
Pa

rt
N

o.
N

um
be

r
D

es
cr

ip
tio

n
Q

ty
.

1
55

10
94

4
C

on
ta

ct
 W

he
el

 A
ss

y,
 1

0 
x 

2 
S

er
ra

t, 
90

 D
ur

o
1

55
10

94
3

C
on

ta
ct

 W
he

el
 A

ss
y,

 8
 x

 2
 S

m
oo

th
, 5

0 
D

ur
o

1
55

10
94

2
C

on
ta

ct
 W

he
el

 A
ss

y,
 8

 x
 2

 S
er

ra
te

d,
 5

0 
D

ur
o

1
2

50
44

59
0

C
on

ta
ct

 W
he

el
 A

ss
y,

  1
-1

/2
 x

 2
1

3
50

44
61

0
C

on
ta

ct
 W

he
el

 A
ss

y,
  3

 x
 2

1
3A

90
49

82
1

Sc
re

w,
 F

la
t H

ea
d 

C
ap

2
4

55
07

58
2

Id
le

r W
he

el
1

5
91

00
33

1
Be

ar
in

g
2

6
90

74
01

1
R

et
ai

ni
ng

 R
in

g,
 In

te
rn

al
2

7
90

74
08

1
R

et
ai

ni
ng

 R
in

g,
 E

xt
er

na
l

2
8

55
10

94
6

C
on

ta
ct

 W
he

el
, 8

 x
 2

 S
er

ra
te

d,
 5

0 
D

ur
o

1
55

10
94

7
C

on
ta

ct
 W

he
el

, 8
 x

 2
 S

m
oo

th
, 5

0 
D

ur
o

1
55

10
94

8
C

on
ta

ct
 W

he
el

, 1
0 

x 
2 

S
er

ra
te

d,
 9

0 
D

ur
o

1
9

50
53

23
1

S
ha

ft,
 8

 x
 1

0 
W

he
el

1
10

90
74

38
1

R
et

ai
ni

ng
 R

in
g,

 E
xt

er
na

l
1

11
91

12
81

1
A

br
as

iv
e 

B
el

t, 
2 

x 
72

, 5
0 

G
rit

 (S
ta

nd
ar

d 
-

op
tio

na
l g

rit
 b

el
ow

) (
10

 p
ie

ce
 m

in
im

um
 o

rd
er

)
1

12
J-

50
44

40
0

Pl
at

en
 C

as
tin

g
1

13
J-

50
44

41
0

W
or

k 
R

es
t C

as
tin

g
1

14
J-

50
44

37
0

H
ea

d 
C

as
tin

g
1

15
91

28
44

1
S

cr
ew

, S
oc

ke
t H

ea
d 

C
ap

 3
/8

-1
6 

x 
1

1
16

50
49

99
0

S
cr

ew
, W

or
k 

R
es

t M
ac

hi
ne

1
17

91
29

88
1

S
cr

ew
, S

oc
ke

t H
ea

d 
C

ap
 3

/8
-1

6 
x 

5/
8

2
18

90
55

36
1

Fl
at

 W
as

he
r, 

N
yl

on
 1

/2
 I.

D
. x

 1
 O

.D
.

1
19

91
29

86
1

S
cr

, S
oc

ke
t H

ea
d 

C
ap

, F
ll 

Th
rd

,  
3/

8-
24

 x
 3

1
20

50
46

57
1

Be
ar

in
g,

 Id
le

r H
ou

si
ng

1
21

90
55

38
1

Fl
at

 W
as

he
r, 

N
yl

on
, 3

/8
2

22
90

10
27

1
O

-R
in

g,
 1

/2
1

23
50

44
65

1
C

ap
, I

dl
er

 H
ou

si
ng

 P
in

1
24

91
33

04
1

S
et

 S
cr

ew
, S

oc
ke

t H
ea

d 
1/

4-
20

 x
 1

/4
1

25
50

46
56

0
Le

ve
r, 

Te
ns

io
n

1
26

91
33

19
1

S
et

 S
cr

ew
, N

yl
on

 T
ip

pe
d 

5/
16

-1
8 

x 
3/

4
1

27
91

29
56

1
Lo

ck
nu

t, 
H

ex
, 3

/8
-2

4
1

28
90

59
81

1
R

ol
l P

in
, 3

/1
6 

x 
1-

1/
2

1
29

50
53

30
1

Sh
af

t, 
Id

le
r P

ul
le

y
1

30
55

41
24

1
Sw

itc
h 

(M
od

el
 4

10
3 

on
ly

)
1

31
90

66
82

1
M

ot
or

 &
 S

w
itc

h,
 1

 H
P,

 1
-P

ha
se

 (J
-4

10
3)

1
55

08
07

6
M

ot
or

, 1
 H

P,
 3

-P
ha

se
 (J

-4
12

6A
C

 o
nl

y)
1

32
90

70
36

1
Kn

ob
, H

an
d

1
33

90
70

78
1

N
ut

, A
lle

n,
 5

/1
6-

18
1

34
91

28
67

1
B

ol
t, 

H
ex

 H
ea

d,
 w

/N
yl

oc
k 

3/
8-

16
 x

 3
/4

4
35

91
14

32
0

Ke
y,

 3
/1

6 
x 

3/
16

 x
 1

-1
/4

1
36

50
44

51
1

Pu
lle

y,
 D

riv
e

1
37

90
54

54
1

S
et

 S
cr

ew
, S

oc
ke

t H
ea

d 
5/

16
-1

8 
x 

1/
2

2
38

56
30

45
1

S
cr

ew
, S

oc
ke

t H
ea

d 
H

ex
 5

/1
6-

18
 x

 1
-1

/2
1

39
50

77
04

1
Lo

ck
 W

as
he

r, 
5/

16
2

40
90

70
38

1
La

tc
h,

 C
am

1
41

56
30

06
1

N
ut

, H
ex

, 5
/1

6-
18

1
42

55
07

58
3

W
as

he
r, 

N
yl

on
 5

/1
6

2
43

50
55

31
1

D
oo

r
1

44
90

70
37

1
Kn

ob
, H

an
d

1
45

J-
50

44
63

0
G

ua
rd

 F
la

p 
As

se
m

bl
y

1
46

90
57

46
1

W
as

he
r, 

Fl
at

 0
.2

6 
x 

0.
63

 x
 0

.0
6

1
47

50
46

60
0

Tr
ac

ki
ng

 L
ea

de
r A

ss
em

bl
y

1
48

J-
50

46
54

0
C

as
tin

g,
 Id

le
r H

ou
si

ng
1

49
J-

55
41

03
0

M
ai

n 
Fr

am
e 

A
ss

em
bl

y
1



16

Ref. Part
No. Number Description Qty.

1 5550874 Screw, Socket head 7
Cap, 10-32NF x 3/8

2 5507817 inverter (1ph, 120V, 50/60Hz) 1
5507818 Inverter (3ph, 220V, 50/60Hz)
5511447 Inverter (3ph, 440V, 50/60Hz)

3 9128571 Screw, Hex Head  1/2-13 x 1 1
4 5515215 Mount, Inverter 1
5 9119481 Terminal, Full Closed 1

Parts List - Inverter

6 5508073 Nut, Lock, 10-32 Nylock 4
7 5507934 Box, Switch 1
9 9119721 Spade, Female 16-14AWG 4
10 9117401 Switch, Toggle 1
12 9085061 Dial, ON-OFF 1
13 9119071 Grip, Cord 2
14 5628371 Lock Washer, 1/2 1

Ref. Part
No. Number Description Qty.



17

Exploded View - Vacuum Scoop

A vacuum scoop connects the machine to the vacuum system.  The mounting provisions for the scoop are
shown in the exploded view below.

1

2

3

4

5

6
7

8

9

10

11

10

12
10

12

15

7

14

13

Ref. Part
No. Number Description Qty.
1 5053531 Scoop Assembly 1
2 5052471 Adapter, Hose 1
3 5053601 Reducer, 4 x 3 in. 1

(Woodworkers)
5053611 Reducer, 4 x 3 in. 1

(Metal Workers)
4 5507534 Clamp, Hose 3 in. 1
5 5507533 Hose, 3 x 5 in. 1
6 9128241 Screw, HH Cap 3
7 9070361 Knob 2

Ref. Part
No. Number Description Qty.
8 5053571 Rail 1
9 9032961 Lock Nut, Nylon Insert 4
10 9055411 Washer, Nylon 8
11 5053581 Channel 1
12 9057391 Washer, Flat 2
13 9056411 Nut, Hex Jam 3
14 9062111 Screw, SHCS (5/16-18 X 3/4) 2
15 9146801 Screw, SHCS Low Head 2

(5/16-18 X 1 1/2)

Vacuum Scoop Exploded View

Accessories



19

Figure 16: Assembly of Grinding Machine and Pedestal

A B

C D

Motor Side
Holes
20 inches
apart

Belt Guard Holes
Approximately
1/2-inch from
corners

Install two 1-
inch long
screws

1

2
3

2

Install two
1 3/4-inch
screws

3

Ref. No. Part Number Description Qty.
1 5248081 Pedestal 1
2 9062121 Socket Head Cap Screw (5/16-18 x 1) 2
3 5511051 Socket Head Cap Screw (5/16-18 x 1 3/4) 2




